
* Corresponding author.

Presented at the 15th Scientific Conference on Micropollutants in the Human Environment, 14–16 September 2022, Częstochowa, Poland

1944-3994/1944-3986 © 2023 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2023.29154

288 (2023) 104–120
March

Possibilities of removing microplastics from the aquatic environment using 
membrane processes

Michał Bodzek*, Alina Pohl
Institute of Environmental Engineering, Polish Academy of Sciences, 41-819 Zabrze, M. Skłodowskiej-Curie 34 Street, Poland, 
emails: michal.bodzek@ipispan.edu.pl (M. Bodzek), alina.pohl@ipispan.edu.pl (A. Pohl)

Received 19 October 2022; Accepted 29 November 2022
[...]
MPs from industrial wastewater using membranes made 
of polyacrylonitrile with reduced graphene oxide (rGO/
PAN) [107]. It was found that increasing the concentration 
of rGO from 0.11 to 0.83  wt.% in the PAN matrix results 
in membranes containing uniform diameters (~150  nm), 
which makes MPs removal easier. The rGO/PAN mem-
branes tested also exhibited anti-fouling properties and 
ease of filter cake removal. Thus, it was shown that com-
posite membranes containing GO nanoparticles may be 
more useful for removing MPs from wastewater than 
classic UF/MF membranes.

In many cases, MF/UF are integrated with classical 
technologies used in water and wastewater treatment, 
such as sedimentation, classical filtration, flotation, bio-
logical and advanced oxidation processes [41,78,98]. UF 
integrated with the coagulation is very frequently used in 
water treatment plants, thanks to high removal of organic 
matter. Fig. 4 presents schematic diagram of MPs removal 
during coagulation and UF processes [79,101].

High concentrations of MPs in natural waters necessi-
tate an in-depth study of the behaviour of MPs during the 
hybrid coagulation–UF process, since this is the technology 
used to produce drinking water [41,79,102].

Ma et al. [79,102] studied coagulation–UF process in 
drinking water treatment using FeCl3∙6H2O and AlCl3∙6H2O 
coagulants and PE in raw water. The density of PE (0.92–
0.97  g/cm3) is very close to that of water, making it diffi-
cult to remove by sedimentation or flotation. PE particles 
were removed in 100%, due to the small pore diameter 
of the UF membrane and low fouling at the dose of con-
ventional coagulant, especially for large PE particles. For 
larger PE particles, a heterogeneous floc layer was formed 
for the Al coagulant, resulting in less membrane fouling. 
With an increase in the coagulant dose, membrane foul-
ing gradually increased as a thicker cake layer was formed 
on the membrane surface. The intensity of fouling in the 
coagulation–UF process depends on parameters related to 
both the type of UF membrane and the properties of the 
MPs (polymer type, size and shape). Another parameter 
affecting MPs removal efficiency is the pH of the solu-
tion, with removal efficiency generally decreasing with 
increasing pH at low concentrations of coagulant and 
small MPs sizes (<0.5 mm) [77].

 
 
 
 
 

 

UF membrane 

Raw 
Water 

Permeate 

Electrosta�c 
repulsion 

Interac�ons 
between MPs 

MPs 

Retentat
Adsorp�on 

Fig. 3. UF scheme in microplastic removal, own compilation 
based on [62,76,78].

Fig. 4. Scheme of the coagulation–UF process for removal of MPs, own compilation based on [41,78,79,102].



M. Bodzek, A. Pohl / Desalination and Water Treatment 288 (2023) 104–120112

The addition of anionic polyacrylamide (PAM) resulted 
in higher removal efficiency of smaller MPs, improved 
performance (Fig. 5) and reduced fouling due to the oppo-
site charge of anionic polyacrylamide (PAM) as coagu-
lant-based flocs. At a FeCl3-6H2O dose of 2 mmol/L, the rate 
of PE removal increased with increasing solution pH, while 
other environmental parameters (ionic strength, presence of 
organic matter and turbidity) had little effect on MPs PE 
removal efficiency [79]. For the Al coagulant, the removal 
rate was also increased when anionic flocculant (PAM) 
was applied for the removal of smaller MPs (d  <  0.5  mm). 
Removal efficiency increased from 25.83% without PAM to 
61.19% using PAM 15 mg/L, while for larger MPs of 2–5 mm, 
efficiency increased from 4.27% to 18.34% [102].

Systematically studies have shown, that the removal 
of MPs by coagulation–UF process have can be used for 
drinking water treatment.

5.2. Dynamic membranes

Dynamic membranes (DM) are formed on the sup-
port (membrane, mesh or filter fabric) during filtration of a 
solution containing membrane-forming components in sus-
pension. These components, which normally cause fouling 
of the membrane, become trapped in the filtration layer, 

preventing clogging of the carrier material [108]. Fig. 6 
shows the dynamic formation of a dynamic membrane layer, 
which has the relevant retention and transport properties. 
The deposited layer plays the role of a “secondary” mem-
brane formed on the supporting material (membrane or 
mesh) [80,109]. Immersion of the porous supports in a 
suitable colloidal suspension of the membrane-forming 
material and drying is also used. Porous carbon electrode 
tubes, hard polyvinyl chloride, sintered metal powders and 
ceramic tubes are used as porous materials. Organic poly-
electrolytes and hydrated metal oxides in colloidal form 
are most commonly used as film-forming components.

The filtration of a system containing DM differs from 
the filtration mechanism of MF/UF, as the filtration resis-
tance is induced by the cake layer [110]. The formation of 
DM depends on the characteristics of the supports (type of 
material and its porosity), the characteristics of the mem-
brane-forming material (particle size, concentration), and 
the operational parameters of DM formation (operating 
pressure, transverse flow velocity) [111].

The major advantages of DM membranes over MF/
UF include: (i) the possibility of using low-cost materials 
(mesh, nonwoven, woven materials), (ii) the filtration layer 
is formed by impurities contained in the feed, (iii) greater 
compactness of the installation, (iv) higher permeate flux, 
which reduces the number of membrane modules installed, 
(v) low energy consumption is lower because DM opera-
tion is by gravity, (vi) lower filtration resistance and easy 
cleaning [1,109]. Recently, DM is becoming an attractive 
technology for the treatment of municipal wastewater, 
surface water, oily water, industrial wastewater and sew-
age sludge [109].

DM is especially effective for the removal low density 
(slow settling) contaminants and undegradable MPs due 
to the rapidly forming secondary membrane (DM layer) 
with microparticles [109]. Studies were carried out for MPs 
removal from synthetic wastewater in gravity mode using a 
DM laboratory filtration kit (90 μm support mesh), obtain-
ing about 90% of MPs removal [109]. The turbidity of the 
permeate has been reduced to <1  NTU (Nephelometric 
Turbidity Unit), which confirmed the rapid formation of 
DM resulting in better MPs removal efficiency, and the 

Fig. 6. Demonstration of the dynamic cake layer, own compilation based on [80,108].

0
10
20
30
40
50
60
70
80
90

100

0 3 6 9 12 15
PAM dosage (mg/L)

)
%( ycneiciffe lavo

meR

2<d<5 mm
1<d<2 mm
0.5<d<1 mm
d<0.5 mm

Fig. 5. Removal efficiency of polyethylene (PE) using FeCl3·6H2O 
and anionic polyacrylamide (PAM), own compilation based 
on [79,102].



113M. Bodzek, A. Pohl / Desalination and Water Treatment 288 (2023) 104–120

transmembrane pressure (TMP) during the DM filtra-
tion was 16  times lower than for MF and UF processes. 
The formation of DMs was dependent on the concentra-
tion of particles in the influent, as evidenced by an increase 
in TMPs (at a constant rate) during DM filtration. Higher 
particle concentrations in the influent caused more MPs 
to be filtered through the booster mesh.

DMs have high permeate yields and high MPs elimina-
tion rates as well as lower membrane fouling. It has been 
suggested that the integration of DM with coagulation 
or activated sludge wastewater treatment can effectively 
increase the removal of micropollutants and MPs [109]. 
It should be noted, however, that the 90 μm mesh generally 
used in DM will pass smaller MPs. Although DM systems 
may be more efficient than UF membranes in some perfor-
mance parameters, they cannot replace them [23]. Further 
research is needed to unravel the mechanism of DM layer 
formation.

5.3. Reverse osmosis

The reverse osmosis (RO) process is based on the phe-
nomenon of natural osmosis, in which there is a sponta-
neous flow of solvent from a solution of higher to lower 
concentration through a semi-permeable membrane [92,99]. 
If the pressure in the solution exceeds the osmotic pres-
sure, there is transport of the solvent from the more concen-
trated solution to the dilute one, thus the opposite of natural 
osmosis (Fig. 7) [92,99]. The transmembrane pressures 
used in RO are high and are mostly 2–6 MPa [112].

RO is mainly used for desalination of brackish and sea-
water but also for removal of organic and inorganic (micro)
contaminants [41]. In industry, RO is used in the food 
industry, power generation, biopharmaceutical production, 
water demineralization, and the recovery of water from 
industrial and municipal wastewater [113].

Wang et al. [114] studied the removal of phthalate 
esters (dimethyl phthalate, dibutyl phthalate, diisobutyl 
phthalate and di(2-ethylhexyl) phthalate) and MPs from 
wastewater simultaneously at four WWTPs and reservoirs. 
Clarification, filtration and RO were used, and the reten-
tion of phthalate esters and MPs in all wastewater treatment 
plants was 47.7%–81.6% and 63.5%–95.4%, respectively. 
MPs in the form of granules and fragments (<0.01  mm in 
size) were present in wastewater with a concentration of 
276–1,030 MPs/L and in water receivers –103–4,458 MPs/L.

To a greater extent, RO is used to remove MPs as a third 
or even fourth stage of wastewater treatment. Ziajahromi 

et al. [7] investigated the effectiveness of the MPs removal 
by RO in wastewater treatment plant in Sydney, Australia, 
as a fourth-stage treatment. Treatment includes screen-
ing and sedimentation, biological treatment, disinfection/
dechlorination processes, ultrafiltration and RO. MPs fibers 
were found to be present after the RO process, with only 
90.45% removal efficiency for MPs of >25 µm [7]. After first, 
second and third stage treatment and RO, the wastewa-
ter treatment plant continues to release ten million plastic 
wastes per day into the natural aquatic environment [7].

The paper [115] presents the results of MPs removal 
in an integrated membrane system and classical activated 
sludge treatment. The classical system included grids, 
sand filter, sedimentation tank, activated sludge and sec-
ondary settling tank, while, IMS included pretreatment 
and MBR, ultrafiltration (UF) and RO (Fig. 8). The MBR 
contained capillary PVDF membranes with a pore size of 
0.4 μm, operating at a capacity of 1.50 × 108 m3/d, while the 
RO was constructed with flat membranes with a pore size 
of 0.0001 μ m and a capacity of 4.0  ×  107 m3/d. The recov-
ered water the RO process can be reused as industrial water. 
The removal of MPs in the IMS system after treatment in 
the MBR was 93.2% and increased to 98.0% after RO. The 
concentration of MPs in the MBR leachate was reduced from 
1.5  ×  1013 MPs/d to 10.2  ×  1011 MPs/d, and by the RO pro-
cess to 2.7  ×  1011 MPs/d. Membrane purification showed a 
good degree of removal of MPs of various types, sizes and 
shapes. The results showed that IMS is more effective in 
removing MPs from wastewater, but should be taken into 
account the possibility of passing fine MPs fibers (<200 μm) 
through the IMS system, even equipped with RO.

5.4. Forward osmosis

The driving force of mass transport in the Forward 
Osmosis (FO) process is the difference in osmotic pressures 
on both sides of a semi-permeable membrane (Fig. 9a).

Except for some applications, the FO process always 
requires a water and a draw solution recovery unit (Fig. 9b) 
[118,119]. Water recovery from the dilute draw solution is 
carried out using another membrane technique, such as RO 
[99,116,117]. In the FO, similarly to RO, non-porous asym-
metric membranes made of hydrophilic polymers, that is, 
cellulose triacetate, or composite membranes containing a 
polyamide active layer have been used [116]. The FO process 
is often used for obtaining drinking water and wastewater 
treatment due to its high retention of contaminants and vol-
umetric efficiency of the membrane, as well as low fouling 
rates [99,116,119,120].

Recently developed the fertilizer-driven FO (FDFO) 
process allows the regeneration of wastewater, which 
can then be directly used to irrigate plant crops, with low 
energy consumption in the water recovery from the draw 
solution. Such use of FDFO process in wastewater recla-
mation for irrigation can reduce the need for water in agri-
culture, which is very important from the point of view 
of protecting water resources in the world [121,122].

Wang et al. [122] conducted a study on MPs/NPs removal 
through the FDFO process, aimed at generating high- 
quality water for hydroponic irrigation from wastewater. 
Experiments were conducted using a FO membrane filtration 

 

Natural osmosis Osmo�c 
equilibrium 

Reverse osmosis 

Fig. 7. The principle of natural osmosis and reverse osmosis 
(C – concentration of the solute), own compilation based on [59,94].



M. Bodzek, A. Pohl / Desalination and Water Treatment 288 (2023) 104–120114

system with cellulose triacetate FO membranes. The mode 
of investigation was to circulate the feed and receive sep-
arately on both sides of the FO membrane (Fig. 9b). The 
FO of the FDFO process was prepared by adding different 

concentrations of isolated bacterial extracellular polymers 
(5  mL/L concentration) and plastic model compounds 
(1 µm and 100 nm polystyrene at 5 mg/L concentration) in 
deionized water. KCl (1 mol/L) was applied as FDFO draw 

Fig. 8. Concepts of RO process application in wastewater treatment, own compilation based on [7,115].

Fig. 9. Scheme of (a) forward osmosis (FO) process, and (b) water/wastewater treatment installation using FO process [116–119].



115M. Bodzek, A. Pohl / Desalination and Water Treatment 288 (2023) 104–120

solution (DS). As expected, MPs and NPs were not detected 
in the water recovered after the FDFO process, the results 
of the experiment proved that the FDFO process can pro-
duce high quality water from wastewater by eliminating all 
contaminants present, including MPs. With their removal, 
the risk of absorbing the remaining contaminants in the 
reclaimed wastewater into the food web through irrigation 
with reclaimed wastewater can be significantly reduced. An 
additional advantage of the FDFO process is that the solvent 
(fertilizer) can be specifically selected to meet the require-
ments of specific plants grown in hydroponic systems, due 
to the cut-off of FO membranes (about 200 Da, comparable to 
RO membranes), indicating the complete removal of plastics 
in the FDFO process. Good removal of MPs and NPs from 
wastewater can significantly reduce the risk of contami-
nant-related plastics entering the human food web through 
wastewater reuse. However, to determine whether This 
FDFO can be applied in practice, the investigation of long-
term stability and fouling rate are needed. Similar to other 
membrane filtration process, membrane fouling is also the 
main challenge for the stability of FDFO process [123].

5.5. Membrane bioreactors

Membrane bioreactor (MBR) is wastewater treatment 
processes where MF or UF membrane has been integrated 
with a biological process (bacteria, enzymes) [1,124]. The 
removal mechanism is dual in nature, that is, biodegrada-
tion and membrane filtration. Two MBR design solutions are 
used: a membrane module outside the bioreactor (sMBR) 
and an immersed module in the bioreactor (iMBR) (Fig. 10) 
[1,124,125]. The iMBR configuration requires less frequent 
cleaning and has lower energy consumption. The sMBR 
configuration, on the other hand, can use a higher concen-
tration of MLSS (Mixed liquor suspended solids), which 
affects ease of system maintenance and module replace-
ment and cleaning because the system is more compact. 
MBR uses modules that include flat sheet membranes, cap-
illary membranes and multi-channel modules. The choice 
of module type depends on the specific MBR application. 
Modules containing flat-sheet membranes and capillary 
membranes are mainly used in iMBR, for the treatment of 
both industrial and municipal wastewater. In smaller instal-